REPAIR PARTS CATALOG

AT 0

LANDSCAPE GRASS SEEDER
GLP-642
SSLP-642

IMPORTANT!
Repairs cannot be purchased
retail direct from factory.
Order through your Brillion dealer.

BRILLION IRON WORKS, INC,
998 BRILLION, WISCONSIN 54110 3J078




T3

HANUAL
GLP-642

CPERATOR 'S
S5LP-642

LANDSCAPE
SEEDER

3J015

o

[+]

693

" Page 2

~3Jo78




FRAME AND WHEEL TRACK LEVELER

Index 1 Part No,

No. 1.No. Description Req'd. Welght
1 34003 Frame 1 84.0
2 4C010 Tie Rod 3 33
3 1C182 Flat Washer, 3/8 Std. é 01

3A 1C4182 (Use for shims between box and frams) 4 01
4 1C183 Lock Washer, 3/8 Reg. 24 01
5 1C277 Nut, 3/8-16 NC Hex 24 02
6 3CQ76 Box Bracket 3 1.0
7 1C207 Box Spacer 3 33
8 3Ce77 Box Bracket 3 55
9 4C359 Mach. Screw, 3/8-16 NC x'1 1/2 Round Haad 3 06

10 1C267 Cap Screw, 4/2-13 NCx 1 /2 3 A2
11 ACA09 Lock Washer, 1/2 Reg. 3 01
12 4C390 Nut, 4/2-13 NC Hex K) 04
13 2C017 Hitch Pin 2 A5
14 1B166 Lock Washer, 5/8 Reg. 2 02
15 10392 Nut, 5/8-11 NC Hex 2 07
16 AC265 Leveler Arm 2 2.8
17 4C260 Clamp Strap 2 64
18 AB0&s Cap Screw, 3/8-16 NC x 4 3/4 4 06
19 AC266 Spring Clip 2 04
20 AC264 Extension Spring 2 25
21 4C259 Bracket 2 1.0
22 2C369 Carriage Bolt, 3/8-16 NCx 1 1/4 4 05
23 4C263 Hinge Pin, 1/2 dia. x 2 5/8 2 A
24 2C864 Cofter Pin, 4/8 dia. x 4 4 .
25 4C258 Clamp 4 5
26 3C734 Carriage Bolt, 3/8-16 x 1 1/2 4 06
27 4C262 Spring Tooth 8 A
28 4C264 Spring Bracket Plate 2 1.55
29 4C252 Track Leveler Assembly 1 17.5
30 5C337 Instruction Sheet for Track Leveler Assembly 1

31 3J045 OPERATCR'S MANUAL for GLP & SSLP 642 1

693 Page 3 3J078




30078

Page 4

693




FRONT & REAR ROLLER ASSEMBLIES

Index | Part No.
No. | No. Desciiption Reqrd. | Welght
1 3C790 Rear Axle. . 1 54.5
2 5C284 Rear Wheel {SSLP-642) 29 8.6
3 3C985 §  Rear Wheel (GLP-642) 33 575
4 3C789 Spacer 2 1.6
5 OAC10 Clamp 4 1.46
o) 1C322 Cap Screw, 7/16-14 NC x 3 4 A4
7 1C344 Lock Washer, 7/16 Reg. 4 01
8 1CA79 | Nut, 7/16-14 NC Hex 4 03
Q 3C388 Front Pipe & Piate Assembly 1 115,3
10 4C689 Front Wheel {SSLP-642) 26 8.2
11 4C140 | Front Wheel (GLP-642) 30 5.5
12 20524 Half Whesl 2 5.5
13 2C801 Clamp Band Assembly (iterns 14-14) 2 2.7
14 2C055 Clamp Band 2 2.55
15 4C 144 Socket Head Cap Screw, 1/2-13 x 2 4/4 2 A6
16 2C142 Lock Nut, 4/2-13 NC Hax 2 04
17 1C908 Stub Shaft 2 14.04
18 1B466 Lock Washer, 5/8 Reg. b 02
19 18392 Nut, 5/8-14 NC Hex 6 07
20 1C927 Drive Sprocket 1 2.2
24 3Co47 Set Screw, 4/2-13 NC x 3/4 Cup Polint 1 03
22 60966 Mach. Bushing, 44GA{L0747)x 4 1/21Dx 2 4/4 OD 7 07
23 5C319 Spacer 1 1.25
24 6C625 High Speed Sprocket Kit 1 5.7
25 6C609 High Speed Sprocket ] 5.5
26 6C624 Chain insert #32 Stee! Detachable, 5 Links 4 2
693 Pagse & 3J078




3J078

Page 6

693



END BRACKET ASSEMBLIES

Index | Part No.
No. | No. Description Reg'd. | Weight
1 3C465 R.H. End Bracket 4 14.2
2 3C486 1 LH. End Bracket 1 14.3
3 1C902 | Am 2 14,7
4 1C903 Bushing 2 1.0
5 1C904 Cap Screw, 3/4-40NC x 4 2 60
6 2C458 | Flat Washer, 3/4 SAE ‘ 3 05
7 1C379 | Slotted Nut, 3/4-10 NC Hex 2 A0
8 41C205 | Cotter Pin, 5/32 dia. x 4 1/2 2 .
9 2C194 Spring 2 &1
10 A1C267 Cap Screw, 4/2-13 NCx 1 1/2 4 A2
14 1C109 Lock Washer, 1/2 Reg. 6 01
12 1C390 | Nut, 4/2-13 NC Hex 6 04
13 4C016 Chain Guard 1 2.2
14 1C216 | Cop Screw, 4/2-13 NCx 1 3/4 2 A3
15 3C499 Idler Arm Assemicly 1 1.5
16 3C446 Spring Arm 1 E
17 1C023 | Grease Fitting, #4720 Alemite 3 -
18 2C298 | Cotter Pin, 1/8 dia. x 1 1/4 2 -
19 1C943 | Idler 1 7
20 2C575 Bearing Assembly 2 572
21 1C087 Roller Bearing 2 95
22 2C4668 Bearing Box 2 3.6
23 3C037 Felt Washer 2 .01
24 2C683 Fiat Locking Washer 2 01
25 2C818 Snap Ring 2 02
26 3C036 Bearing Cap Assembly (includes greass fitfing) 2 55
693 Page 7 3J078




¢E NYHL L2-92

3J078

Page §

693



SEEDBOX ASSEMBLY .

Index | Part No.

NO. No, Descngﬂo Req'd. Weiaht
{ 2C942 Falbricated Seadox (does noi include cover) 1 - 49.0
2 3C992 Bearing Assembly {includes bushing) 1 1.0
3 2C582 | Bushing only 1 20
4 1C237 Cap Screw, 5/16-18 NC x 3/4 - 7 02
5 1C362 Lock Washer, 5/16 Reg. 8 .
6 20911 End Bearing 4 1.18
7 3C995 Brush Agitator Assembly’ 2 7.40
8 3CY96 Agliator Pipe 2 . 5.3
Q 3Ce97 Brush (& for each SCQ%] 10 A4

10 3C956 | Brush Clip 45 .01

14 3C998 Screw, Phillips Pan Head, self-tapping. #8-32 NC x 4!2 45 -

42 2C809 Washer, .1046 x 2 3/4 OD with 24/32 sq. hole ' 2 A6

13 8J564 ‘Washer, .0747 x 2 3/4 OD with 21/32 sq. hole 2 A2

14 2C808 | Bushing 2 5

15 2C913 Intermediate Bearing 1 1.36

16 41C364 Cap Screw, 5/416-18 NC x 4 1 03

17 4C001 -} Center Brush Agitator Assembly 1 96

18 }4C002 | Center Agitator Pipe 1 8.4~

19 4C003 | Center Brush -5 24

20 4C439 Slide Assembly 4 2.7

21 ACA88 | Flat Washer, 7/8 SAE 4 06

22 {C820 | Cofter Pin, 3/16 dia. x 1 1 -

23 2C878 | Agitator Shaft 1 7.6

24 2C877 Drive Hub 1 2.5

25 2C733 Roll Pin, 3/46 dia. x 2 4/2 1 -

26 2C880 | Sprocket Assembly M 3.0

27 ]1C824 | Knob 1 A

28 1C823 Stop Pin 1 A

29 1C826 Spring 1 -

30 3C837 Sprocket (Includes. greose fitting) 1 2.9

34 1€023 | Grease Fifting, #1720 Alemite 1 -

32 1C272 | Roll Pin. 1/8 dia. x 3/4 2 -

33 2C424 Washer, .0897 x 2 19/32 OD with 2 4/32 1D 1 05

34 4C006 | Chain, #32 Steel Detachable, 33 links 4 1.0

35 }2Ce62 | shifter Plate : 1 1.85

36 1C334 Cop Screw, 1/2-13 NC X1 4/4 -2 A0

37 | 4C109 | Lock Washer, 1/2 Reg: 2 01

38 . 1C390 | Nuf, 4/2-13 NC Hex 2 04

39 1 1C606 Cap Screw, 3/8-16 NC x 1 5g. Head - 1 04

40 1482 Washer, 3/8. Std. 4 01

44 §4C247 | Wing Nut, 378-16 NC 1 -

42 1C235 | Set Screw, 1/4-20 NC x 4/2 $q. Head | 1 .04

43 . 12C830 Control Handls : 1 1.0

44 - |4CE74 | Cap Screw, 4/2-43 NCx 4 : 1 09

45 4C420 | Flat Washer, 1/2 Std. < 1 04

693 Page 9 34078




TEE SIS SO ¢

“WIoMh deatime MO
D I AL W T O ke

MR SRR GEED D S -

]

TS SR, TR L §L
WYL L L

I .
Se
ya i

%

= = “W3LoVEL WaH3 Q3 LTRNG

NIHA INFHRADH LN3AIMJ DL INIWZHT OB
TININAGKRT G -

EOLIVHL N0 3QL¥ DL SY3IKLO ABTY MO 30T¥ LOK OG °
“dl GINIVE SKIIE

ST L1 N3HAM LNIH3ITGHT ONTHIE 4T¥A HO ONYES LON GO "
"ONIADW WY HICA HO HIHITI N3N -

L3037 9 HOLOWHL NE3IAMLIE ¥IVA HO OQNYIS LCN 0Q ©
TQYVRMU0I DNIAGH ST LI

NIHA HOLDVHL #0 INOHS NI VA ¥O ONVLS LON 0G "1

™NO™Mm o+

TAYMY J33) “AMOFNI 350%D NVD SIHIHOYH ONIAOH

ONINNVH T .

7

Lc

Y3IA0D 3AISNI Q3HIINID-SZ

NOIIAYD ¢ )

“SHOLYLIDY HSNNE

8¢ ISVHYG T10A OS 94 0L 3WNIIVE
“dft ON[NIVE 340038 ¥3d335 ISIVH §D)

. (0344if03 05 13 HILNTY IOVONISEQ

INY1M0dW]

S

734078

Page 10

693



SEEDBOX COVER & DEFLECTOR ASSEMBLY

No

index | Part .

No, | No. Desgription Reqg'd, Weight
1 20809 Seedbox Cover 1 5.0
2 3K424 Capscrew, 1/4-20 x 3/8 8 01
3 3Co89 Windshield 1 3.0
4 40008 R.H. End Shield 1 2
5 20036 Deflector 1 2.4
6 4C007 L.H. End Shield 1 2
7 1C356 Mach. Screw, 1/4-20 x 1/2 8 01
8 15354 l.ock Washer, 1/4 Reg. 8 .
9 1C355 Nut, 1/4-20 NG Hex 8 01

10 1C358 Mach. Screw, 3/8-16 NC x 1 Round Head 6 04
11 4C009 Deflector Arm 3 83
12 1C183 l.ock Washer, 3/8 Reg. 6 Ro)
13 1C277 Nut, 3/8-16 NC Hex 6 02
14 1C888 Mach. Screw, #10-24 x 1 1/4 8 01
15 1C889 Spacer 8 .02
16 1C372° Lock Washer, #10 Reg. 12 -
17 1C386 Nut, #10-24 NC Hex 12 -
18 2C360 Cover Lock Assembly 2 26
19 2403 Stem 2 2
20 1C212 Spring 2 A
21 1C193 Pivot 2 A
22 3C708 Flat Washer, 1/4 SAE 6 01
23 3C341 Cover Lock Clip 2 .04
24 1C213 Mach. Screw, #10-24 x 1/2 4 -
25 2K123 Decal, "Warning" 1

26 4K036 Decal, “Briflion” 2

27 8J309 Decal, “Caution” 1

28 5D505 Decal, “Important” 1 -
29 7J313 Decal Package for GLP & SSLP 642 1

30 4K186 Decal, “Landscape 64” 1 -

998 Page 11 3J078



Part
No.

CAD10

18086 -

18166
1C023

1C087
1109

1C120
1C179
1C182

1C183

. 1C183
10205
16207
1G212
1C213
1C216
1C217
16235
1C237
10267

10272
1C277

1C314
1C322
1C334
1C354
1C355
1C356
1C358
1C359
1C361
1C362
10372
1C379
1C386
1C380

1C392

1C606
1C674
1C820
1C823
1C824

998

Page

ol
WN=2 =2 WO WNOOCNWNDONOTWWM

—
L Ry

b
O = o~ WO o

— — o mmh bk m—h
_ ] (O D (D ek md ek

OO ONWO~NWLW

Index
No

5
18
14
18
17
31
21
11
11
37
45

8

3
40

4
12

21

8
7
20
24
14
41
42
4
10
10
32
5
13
;
6
36
8
9
7
10
9
16
5
16
7
17
12
12
38
15
19
39
44
22
28
27

Rart
No.
10826
10888
1C889
1C902
1C903
1C904
1C808
10827
10943
2C017
2C036
2C055
20112
2C194
2C298
2C360
2C369
2C403
2C421
20458
20524
20575
20582
2C662
2668
2C683
2C733
2801
2808
2C809
2C818
2C830
20864
2C877
20878
2C880
2C908
2C911
20912
2C913
3C036
3C037
3C341
3Cc3ss
3C448
3C465
3C466
3C499
3C708
3C734
3C789
3C790
3C837

INDEX

index

No.

29
14
15

3

4

5
17
20
19
13

5
i4
16

g
18
18
22
19
33

6
12
20

3
35
22
24
25
13
14
12
25
43
24
24
23
26

1

6

1
15
26
23
23

9
16

1

2
15
22
26

4

1
30

Part
No,

3C947
3C955
3C956
3C976
3C977
3C989
3C992
3Ce95
3C996
3C997
3C998
4C001
4C002
4C003
4C006
4C007
4C008
4C009
4C010
4C016
4C139
4C140
4C144
40252
4C258
4C259
4C260
4C2861

4C262
4C263
4C264
4C265
4G268
4C488
40689
5C284
5C319
5C337
6C609
6C624
6C625
5D505
60966
1J910

3J003

3J015

5J864

74313

84309

2K123
3K424

Page

©WOCW WO WWEWwn

— b
WO 010 0 W00 L W W W U~~~ -

—h

—h
W W W = 2N

—t kel el
— bk ko

Index
No.

3J078

P



